44405 PARTS LIST
CORSA PERFORMANCE 1 | corsa FILTER BOX 2 | #072 cLaMPs 4 | 1/4°-20 TRUSS HEAD SCREWS
PART NO.: 44405 1 | CORSA FILTER BOX LID 1 | 4* X 3 174" REDUCER 4 | 174* RUBBER WASHERS
INSTALLATIDN INSTRUCTIDNS 1 | CORSA AIR DUCT 1 |4 1/2* X 3" HUMP HOSE 1 | 5/8* RUBBER GROMMET
1 | coRsA ADAPTER 4 | 6MM X 30 BOLTS 1 | 5/8* X 24 BREATHER HOSE
TECH SUPPORT: (800> 486-0999 [ rovercore FILTER w/cLawp | 8 | 1747 wASHERS 1 | 5/8* ELBOW FITTING
WWW.CORSAPERFORMANCE.COM 1 | #ose cLawp 4 | 1/74* LOCK WASHERS 1 | 3/4* sTRAIGHT FITTING
1 | #o64 cLaMP 4 | 6MM NUTS
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